SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pect L
Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
-10 AR —BURIOUS |INE ARS BAES 10 deRR INE_ABS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
I
-40 dg -40 dBm
|rormmratit e | e PPN NP vy Yt NP R e o U A RS RV Py
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.40080 MHz -47.11 dBm -34.11 dB 30,000 MHz 1,000 GHz 1.000 MHz 854.81509 MHz -47.31 dBm -34.31.d8
1.000 GHz 1.700 GHz 1.000 MHz 1.62356 GHz -47.54 dBm -34.54 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67009 GHz -47.,32 dBm -34.32 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.76767 GHz -33,88 dBm -20.88 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.76767 GHz -39,37 dBm -26.37 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99292 GHz -42.08 dBm -29.08 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96792 GHz -42.29 dBm -25.25 db
9.000 GHz 13.000 GHz 1.000 MHz 12.40982 GHz -45.32 dBm -32.32 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.56805 GHz -45,33 dBm -32.33 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.79998 GHz -42.33 dBm -29.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.82247 GHz -42 .41 dBm -20.41 d&
il i
L I\ J L JL J

LTE Band

4/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB -40 dBm
e ehmmiiiteatils musfiatit e Sehutintind el et P et i l e PN P i
-60 dBm
-70 dBm
-0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 888.74813 MHz -47.02 dBm -34,02 dB 30,000 MHz 1,000 GHz 1.000 MHz 949.34283 MHz -47.18 dBm -34.18 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.62601 GHz -47.34 dBm -34.34 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63791 GHz -47.35 dBm -34.35 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.55740 GHz -46,37 dBm -33,37 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,45822 GHz -46 44 dBm -33.44 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99492 GHz -42,12 dBm -29.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.87292 GHz -42,20 dBm -28.20 db
9,000 GHz 13,000 GHz 1.000 MHz 12.41532 GHz -45,15 dBm -32.15 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.67529 GHz -45 41 dBm -3z.41 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.78206 GHz -42.06 dBm -29.06 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78623 GHz -42,26 dBm -29.26 db
i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectri L
Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 dB -40 dBm
o~ T e o et Atrrite? ahald st _‘.’-NMWW e At ANt
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 892.62619 MHz -47.17 dBm -34.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -47.12 dBm -34.12 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.60362 GHz -47.21 dBm -34.21 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65260 GHz -47.19 dBm -34.19 d8
1.765 GHz 3,000 GHz 1.000 MHz 2.63106 GHz -46.,26 dBm -33.26 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.62042 GHz -46.,49 dBm -33.49 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98842 GHz -42.24 dBm -29.24 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96392 GHz -42.19 dBm -25.15 db
9.000 GHz 13.000 GHz 1.000 MHz 10.64904 GHz -45.33 dBm -32.33 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.56855 GHz -45,31 dBm -32.31 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.76581 GHz -42.33 dBm -29.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78014 GHz -42 .45 dBm -20.45 d&
{ 1 J L] ( )| J

: 11.MAR.2020 14

Highest Channel / QPSK

Highest Channel / 16QAM

==
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB -40 dBm
it I LWM o, D s oo SRR o | o . PR W
-60 dBm
-70 dBm
-0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz -47.24 dBm -34.24 dB 30,000 MHz 1,000 GHz 1.000 MHz 923.65067 MHz -47,07 dBm -34.07 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.66799 GHz -47.42 dBm -34.42 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.50287 GHz -47.32 dBm -34.32 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.77220 GHz -36,92 dBm -23,92 dB 1,765 GHz 3,000 GHz 1.000 MHz 1.77220 GHz -42,59 dBm -20,59 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99192 GHz -42.15 dBm -29.15 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95442 GHz -42,16 dBm -28.16 db
9.000 GHz 13.000 GHz 1.000 MHz 12.41532 GHz -45.29 dBm -32.29 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.41782 GHz -45.23 dBm -32.23 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76998 GHz -42,54 dBm -29.54 db 13.000 GHz 18,000 GHz 1.000 MHz 15.80956 GHz -42.51 dBm -20.51 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG012248B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0070
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0065

-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0043
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0072

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.46 4.72 5.42 571
Middle CH 3.97 4.87 5.22 5.83 PASS
Highest CH 4.67 4.78 5.13 5.80
TEL : 886-3-327-3456 Page Number : A5-1 of 28

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

LTE Band 5/ 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

rum

=

Ref Level 30.00 dém  Offset 10,80 dB
Att 30 8 AQT 2 ms @ RBW 10 MHz

lo At

trum
Ref Level 30.00 dém
30

Offset 10,80 db
AQT 2 ms @ RBW 10 MHz

(@152 view

(@152 view

(CF 829.0 MHz

Mean Pwr + 20,00 dB

00

(CF 829.0 MHz

Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 1981 dbm 24,35 dbm 4.54 da 2.43 0B 4.35 08 .45 0B 8 Trace 1 [ 20,31 dem 25,62 dbm 5.31d8 2.38 d8 4.06 d8 5.19 68
I e—— I e——
L JL J [LLL1] L JL J [ [T i

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém
lo At

Offset 10,80 db

Spectrum

Ref Level 30.00 dém

Offset 10,80 db

CF 836.5 MHz

Mean Pwr + 20,00 dB

308 AQT 2 ms @ RBW 10 MHz I att 308 AQT 2 ms @ RBW 10 MHz
@153 view @153 view
e
.
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0.0 " 0.0 \
1 E N et
1E4 = 1E4 v =
N .‘l N
. v \
1E 1E

CF 836.5 MHz

Mean Pwr + 20.00 dB

L

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.60 dbrm 2367 dBm 4.07 d8 2.49 0B 3.80 0B .06 0B Trace 1 | 20,28 dem 26,00 dBm 5.71d8 2.41d8 4.14 d8 4.87 d8 5.39 08
— _— —
L )i J [ ) ] (I

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Spectrum

Ref Level 30.00 abm _ Offset 10,60 o Ref Level 30.00 abm _ Offset 10,60 o
o art 308 _AQT 2ms @ RBW 10 Mz o art 308 _AQT 2ms @ RBW 10 MHz
@153 view @152 view
B -
< -
a0
: ~ .\ ~
1E4 - -
.‘ %
\ \ \
1E \I 1E
1
y 1 t 5
ICF 844.0 MHz Mean Pwr + 20.00 dB ICF 844.0 MHz Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.57 dem 24,27 dem 4.71 d8 2.64 0B +.52 0B .67 0B .75 0B Trace 1 [ 20,31 dem 2567 dBm 5.56 d8 2.43 d8 4.14 d8 4.78 d8 8
I e—— I e——
L )i J [ L )i ] SRR e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 5/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum i trum i
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
|
0 <
0.0 0.0
\i S X 3
\ < N 5
1E4 | 1E iy
1E: 4 1E '¥
t
CF 829.0 MHz Mean Pwr + 20.00 dB CF 829.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18.25 dem 23,75 dem 5.50 d8 2.84 0B 5.16 0B Trace 1 | 1978 dbm 25,60 dBm 5.41 d8 2.95 d8 4.81 d8 5.71d8 6.17 08
I —— I e——
L ] J L ] WRRR we

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
N
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CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | % | 0.01% | Mean | Peak | crest | 10% | 105 | | oo |
Trace 1 [ 17.83 dem 23,18 dbm 5.35 da .87 0B +.81 0B 8 8 Trace 1 [ 1924 dbm 25,97 dbm 5.73 d8 2.93 d8 4.87 d8 o 5.35 0B
— e I e——
L Jl J [ L )i SRR e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

B
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ICF 844.0 MHz Mean Pwr + 20.00 dB ICF 844.0 MHz Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 18,25 dbm 2344 dim 5.19 d8 2.93 d& 4.96 dB £.19 d& Trace 1 [ 19.29 dbm 26,13 dém 5.84 d8 2.99 d8 4.87 d8 5.80 d8 5.32 08

L Jl J [ L )i (I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.26 | 129 | 3.02 | 3.02 | 493 | 486 | 9.93 | 9.79 - - -
Middle CH 1.28 | 1.30 | 3.03 | 3.02 | 488 | 497 | 979 | 9.83 - - -
HighestCH | 1.29 | 1.27 | 3.06 | 3.04 @ 493 | 487 | 973 | 9.79 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5-4 of 28




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.99 dBm) ™M1[1]
824.23290 MHz
= ndB 26.00 dB @ B ndB 26.00 dB
- B 1.258700000 MHz 104 et N N et 1252300 RN N 2
Q factor 654.8] / qQfactor | 637.9
od ; od
/
T
-10 df 'y -10 d
20 d 20 d = -
g o =
40 df -40 di
50 d -50 di
&nd 60 d
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.2329 MHz 14.99 dBm nd@ down 1.2587 MH2 M1 824.3252 MHz 13.56 dBm nd@ down 1.2923 MHZ
TL 1 824.085 MHz -11.06 dam nd8 26.00 dB TL L £24.0483 MHz -12.52 dbm n 26.00 dB
T2 1 825.3238 MHz -10.84 dBm Q factor 654.8 T2 1 B825.3406 MHz -12.52 dam Q factor 637.9

L I ]
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J

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.46 dBm) ™M1[1] 13.90 dBm)
836.46360 MHZ 836.58670 Mz
= ! ndB 26.00 dB @ T nde 26.00 dB
g o e Py P, 1.278300000 wa 104 e i SV TR 1.297900000 MHz
I Q factor \ 654.3] [ Qfactor 644.6
od /I 0d i
\ \
T \T
10 df -10 o
/ - /
20 d
4 -
AT & A e T
b LA Eaﬁ’ Y, s ~
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.4636 MHZ 14.46 dBm ndB_down 1.2783 MHz ML 5365667 MHz 13.30 dem ndB_down 1.2979 MHz
TL 1 835.8538 MHz -11.50 dbm nd8 26.00 dB TL L B35.B51 MHz -12.64 dBm nd8 26.00 dB
T2 1 837.1322 MHz -11.69 d8m Q factor 654.3 T2 1 B37.149 MHz -12.72 dém Q factor 644.6
L U J wa L JU J

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.53 dBm| mili] 13.96 dBm|
848.40910 MHz 848.19370 MHz
e Y nde 26.00 dB & i ndB 26.00 dB
04 RatAY VLWL LAY 1.289500000 MHz wd _— B PN 1269900000 MHZ
Qfactor 657.9 ! Qfactor Y 667.9)
0 di 0
I\
\r.
BUE! -10d
20 d - 20 di
AaANY S AL 2 Yand "
NP e e Lo s
i 367 )
-40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 8454081 MHz 14.53 dBm ndB down 1.2655 MHz ML 45,1937 MHz 13.95 dBm ndB down 12659 MHz
TL 1 847.665 MHz -11.80 dém ndé 26.00 dB TL 1 B47.6594 MHz -12.02 dém ndé 26.00 d8
T2 1 848.9545 MHz -11.34 dém Q factor 657.9 T2 1 B45.9254 MHz -11.98 dém Q factor 567.9
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.79 dBm) ™M1[1] 15.53 dBm)
826.05740 MHz 624.60090 MHZ,
1
= B N 26.00 dB @ nd 26.00 dB
o i uleniies lieinet natlinG 1 A Vansen 2.021000000 MHZ 04 e A e B 2.021000000 MHZ]
7 Q factor ‘\ 273.4 7 Q factor 273.0)
od E od '
“{ o
104 7 104 --
20 d / 20 di L \
= ~ / = - .,
e . P eV
v "y / ~ | - ey
-0 My a0 e -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 826.0574 MHz 15.79 dBm nd@ down 3.021 MHz M1 824.6009 MHz 15.53 dBm nd@ down 2.021 MHZ
T 1 §23.9895 MHz -10.54 dam nd8 26.00 dB TL L £23.9775 MHz -10.26 dBm n 26,00 d8
T2 1 827.0105 MHz -10.70 d8m Q factor 273.4 T2 1 B826.99B5 MHz -10.85 dém Q factor 273.0

L I ]

L U

J

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.09 dBm) ™M1[1] 14.61 dBm)
837.02150 MHz 836.29020 MHz
20 20
- - 26.00 dB i ndB 26.00 dB
g e i SR - et 3.027000000 MHz 104 T et st EAS L SN 3.015000000 MH|
] Q factor 276.5 i Q factor 277.4
/
od ‘ 0 d
-10 d ,r -10 de
] f \
/ / |
20 d e
T oY pewam— - = =
Yo MaNEu PR, M
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 837.021E MHz 16.09 dBm ndB_down 3.027 MHz ML L £35.2002 MHz 14.61 dBm ndB_down 3,015 MRz
TL 1 834.9835 MHz -9.48 dBm nd8 26.00 dB TL L £34.9955 MHz -11.70 dam nd8 26.00 dB
T2 1 838.0105 MHz -10.08 dém Q factor 276.5 T2 1 B83B.0105 MHz -11.25 dém Q factor 277.4
L )i ] o (]

J

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

J

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.25 dBm) ™M1[1] 14.60 dBm)
847.91960 MHz 848.26720 MHZ,
20 hard 20 .
"y ndB N 26.00 dB nde'y 26.00 dB
e M Rathall: o e VaaVe 2.056900000 MHZ 04 S A el B ey 3.039000000 MH2
- Q factor 277.4) 7 Q factor \ 279.1
/ f \
o di 0di E
-10 df -10 d 7 \
J \
2 20 d / \
f.oj“\,- A= ‘D‘,./—\f‘ e A
a0 20
40 df -40 di
50 df 50 d
-6 df -60 di
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 847.9195 MHz 15.25 dam nd8 down 2.0550 MHZ ML L B4B.2672 MHz 14.50 dBm nd8 down 3.039 WAz
T 1 845.9655 MHz -10.42 dBm nd8 26.00 dB TL L 845,975 MHz -11.51 dam 26,00 d8
T2 1 949.0225 MHz -10.56 dBm Q factor 277.4 T2 1 849.0165 MHz -11.80 d8m 279.1
L Ao L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 5

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30de SWT  37.8ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.06 dBm) ™M1[1] 13.08 dBm)
824.96200 MHz 626.97000 MHZ,
= ndB 26.00 dB @ nd 26.00 dB
w0 A o N e U W 4.925000000 MHZ| 0d . . fn_ Vo BYhn i 4.855000000 MHz|
] q factor \ 167.5 f " Sractor "\ 170.3
od ] 0 di T \l
-10 df /. -10 d i
204 2 20d -
P Y r P Y n
o e, A s o -
a0 A e T
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.962 MHz 14.06 dBm nd@ down 4.925 MHz M1 B26.97 MHz 13.98 dBm nd@ down 4,855 MHZ
T 1 824.042 MHz -12.01 dbm nd8 26.00 dB TL L £24.052 MHz -11.83 dbm n 26,00 d8
T2 1 828.968 MHz -11.79 dém Q factor 167.5 T2 1 B2B.90B MHz -12.36 dém Q factor 170.3

L I ]

J

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.77 dBm) ™M1[1] 12.52 dBm)
837.74900 MHz 834.99200 MHz
= m\B; 26.00 dB @ M1 ndB 26.00 dB
» IR, N e B 4.875000000 MHz| " L - Byp . e 4.965000000 MHZ|
1 7 Q factor \ 1718 n 1 ] Q factol A\ 168.2
4 \ P ! !
o T o T t
/ \.
-10 df
¥
\
20 d - -
o S A Aambt M AT ATAY WPy
<50 3 Lo,
40 df 40 df
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.749 MHz 14.77 dBm nd@ down 4.B75 MHz M1 B34.992 MHz 12.52 dBm nd@ down 4,965 MHZ
TL 1 834.102 MHz -11.22 dam nd8 26.00 dB TL L £34.002 MHz -13.40 dbm nd8 26.00 dB
T2 1 838.978 MHz -11.41 dBm Q factor 171.8 T2 1 B3B.968 MHz -13.61 dém Q factor 168.2

L I ]

J

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.65 dBm| mili] 12.82 dBm|
845.02100 MHz - 844.43200 MHz
ndB 26.00 dB ™ ndB 26.00 dB
“ 5 X 5
JETN. o BRI p 4.925000000 MHz 104 el - AL B 4.865000000 MHz
Q factor 1716 / Q factor \ 173.6
od
N
-10d
20 di !
A A
e Ve ok ..
o Qe ’
-40d -40 d
-50 d -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 845.021 MHz 14.85 dBm ndB down 4.925 MHz ML 544,432 MHz 12.82 dém ndB down 4,565 MHz
TL 1 844.012 MHz -11.21 dém ndé 26.00 dB TL 1 844.062 MHz -12.98 dém ndé 26.00 d8
T2 1 846.938 MHz -11.54 dam Q factor 1715 T2 1 B45.528 MHz -13.34 dBm Q factor 173

J J

TEL : 886-3-327-3456 Page Number : A5-7 of 28
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 5

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

o o
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.05 dBm) ™M1[1] 15.17 dBm)
. 830.6380 MHz 826.5220 MHz
a1
= 1dB 26.00 dB @ x| - 26.00 dB
04 s A B 9.930000000 MHZz 104 P itV b 9.790000000 MHz|
i Q factor 83.6 / Q factor 4.4
od 1 od i
104 - -0 d ¥
/ 1
20 d f 20 d
i IS e N o~ o .
|- asmes s A 58 b el S
40 df 40 de
50 d 50 d
-60 d 60 d
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 830.638 MHz 16.05 dBm ndB_down 9.93 MHz ML 26,522 MHZ 15.17 dBm ndB_down 9,79 MHZ
TL 1 824.005 MHz -9.73 dBm ndd 26.00 dB TL L £24.045 MHz -10.71 dbm n 26.00 dB
T2 1 833.935 MHz -10.11 d8m Q factor 83.6 T2 1 B33.B35 MHz -11.10 d8m Q factor 84.4

L I ]

L U ]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.26 dBm) ™M1[1] 15.04 dBm)
. 835.1410 MHz 8929240 MHz
20 - 20
X ndg 26.00 dB 26.00 dB
g i A A el s d \"h\ 9.790000000 MHz 104 - 9.830000000 MHZ|
Q factor \ 85.3 7 Q factor Y 84.7
ad . od 3
-10 df \ -10 d
\ f \
4 / \
20 d —— o 20 d -
I Ve -~ AP e P PV o
-3t -30
40 df 40 df
50 d 50 d
&nd 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.141 MHz 16.26 dBm ndB_down 9.79 MHz ML 32,324 MHz 15.04 dBm ndB_down 9,83 MHZ
TL 1 831.585 MHz -9.68 dBm nd8 26.00 dB TL L B31.565 MHz -11.02 dam nd8 26.00 dB
T2 1 841.375 MHz -10.47 dBm Q factor 85.3 T2 1 B41.415 MHz -10.79 dém Q factor 4.7
L U J wa L JU J

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.78 dBm| mili] 9 dBm
| 841.9820 MHz 8429220 MHz
e  ndB 26.00 dB & v ndB 26.00 dB
T b s Tt MNP R
! B e 9.730000000 MHZ 104 . L ©.790000000 MHz
Q factor \\ 86.5 7 Q factor v 86.0
r od fx' \
|5 . 1z
\ J \
M A e
.
~A
-40d -40 d —
\ N
-50 d -50 di
-60 df -60 di
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 841.982 MHz 15.78 dBm ndB down 9.73 MHz ML 542,322 MHz 15.39 dBm ndB down 9,79 MHZ
TL 1 839.145 MHz -10.65 dBém ndé 26.00 dB TL 1 839.125 MHz -10.56 dBém ndé 26.00 d8
T2 1 846.875 MHz -10.26 dém Q factor 66.5 T2 1 B45.515 MHz -11.04 dBm Q factor 86.0

L )i ]

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.10 | 1.10 | 273 | 272 | 449 | 449 | 901 | 8.99 - - -
Middle CH 1.09 | 1.09 | 274 | 272 | 449 | 450 | 9.01 | 9.03 - - -
HighestCH | 1.09 | 1.09 | 271 | 2.73 | 447 | 450 | 9.03 | 8.97 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o At 308 SWT 6324 @ VBW 100kHz Mode Auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 35k Max
™M1[1] 14.20 dBm) ™M1[1] 14.49 dBm)
0 825.18670 MHz - 824.96150 MHz
Oce Bw ’x- 1.096503437 MHz, ‘ N Oce Bw 1.096503497 MHz
. Y Bt P Y f V] ™ i
0 y 10 - K
I
o di 7 0di E
/ \ /
-10 df 10 d - -
4 \ /
20d 20d 7= Bt
—_— ‘\_ ~ -,
o i AT FA\ T A AT
=0 e .
40 df -40 di
50 d -50 di
60 df -60 df
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.1857 MHz 14,20 dBm ML 24,3515 MHz 14,49 dam
TL 1 824.14885 MHz 7.77 dBm Oce Bw 1.096503497 MHz TL L 824.15734 MHz 7.18 dm Oce Bw 1.096503497 MHz
T2 1 825.24545 MHz 8.59 dam T2 1 82525365 MHz 4.21 dbm

\ ) J [

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 10,80 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 10,00 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| 1 dBm| 14.12 dBm)|
0 836.96710 MHz - 836.98250 MHz
| 1.088111888 MHz 1.093706294 MHZ
104 P ) e o P
i
od 4 od
/ N\ / I\
04 - 10 d - <
~ \ / N
20 df 7 = 20 df — 3
Ao A P A . pte¥, .
{36\!..."‘“~’~ " i W P s WL
40 df
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 835.9671 MHz 14,32 dBm ML L 5353625 MHz 14.12 dBm
TL 1 835.95734 MHz 7.71 dBm Occ Bw 1.088111688 MHz TL L 835.94695 MHz 6.41 dBm Occ Bw 1.093706294 MHz
T2 1 937.04545 MHz 8.35 dam T2 1 837.04266 MHz 7.81 dam
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 10,80 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 10,00 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.01 dBm| mili] 1 dBm
20 848.29160 MHz - 848.44830 MHz
3 Oce B 1.090900091 MHz T occ B 1.090909091 MHZ|
A e s - P, o - N
104 P AN - 104 Loty NS Copd D
od - od y
\ /
-10 ¢ - 10 di /7 =
A ~ /
20 d S 20 o o
~T = 7
AP e R S \ el g Arrveard]
30 U8, 30 7
-40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.2916 MHz 15.01 dBm ML 5454453 MHz 14.53 dBm
TL 1 847.75455 MHz 8.01 dBm Occ 8w 1.090909091 MHz TL L 847.76204 MHz 7.06 dam Occ 8w 1.090909091 MHz
T2 1 943.94545 MHz .39 dbm T2 1 846.85385 MHz 7.13 dBm

L )i ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 1 3 dBm)
0 . - 825.80570 MHZ,
PN ) 2.733266733 MHz x_o 2.715284715 MHZ
N e S T o
10d 10d — —
/
od = 0 d
1
-10 df -10 d
\
204 y
2 —1
B Ve . N N
= oy, s I~
40 df -40 di
50 df 50 d
&nd -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.7567 MHz 16.35 dam ML 25,8057 MHz 15.53 dam
T 1 824.13337 MHz 10.17 dBm Oce Bw 2.733266733 MHz TL L 824.13337 MHz 9.15 dBm Oce Bw 2.7152B4715 MHz
T2 1 826.86663 MHz 10.35 dam T2 1 826.84865 MHz 9.11 dam
L U J L J L]
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.09 dBm) ™M1[1 14.10 dBm)
- . 835.96050 MHz - 836.21230 MHZ,
—_Occ B 2.739260739 MHz 2.715284715 MHZ
A N T2 T e s
10d ¥ A" 104 . s
/ A
{
o d J 0 di : |
!
-10 df f -10 d
i 7
20 / 0 /!
A B N PPN POV o I R N PN
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.9505 MHz 16.09 dam ML 836.2123 MHz 14,10 dBm
T 1 835.13337 MHz 8.69 dBm Oce Bw 2.739260739 MHz TL L 835.14535 MHz 8.65 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.87263 MHz 8.83 dam T2 1 837.86064 MHz 7.98 darm

L U

Highest Channel

/3MHz / QPSK

Highest Channel / 3MHz / 16QAM

ctrum pectrum
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
16.29 dBm| mili] 15.59 dBm|
20 848.11740 MHz - 846.51700 MHz
[ 2.709290700 MH 2.727272727 MH
T A~ S 2 i :
10 d v 10 d
\
od T 0
BUE! -10d
\
i Wi SN AN
) =
-40d -40 d
50 df -50 di
60 d -60 db
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.1174 MHz 16.29 dBm ML 545,517 MHz 15,53 dBm
TL 1 846.13936 MHz 9.82 dém oce Bw 2.709290709 MHz T1 1 B46.12138 MHz 7.72 dBm oce Bw 2.727272727 MHZ
T2 1 948.94855 MHz .88 dbm T2 1 846.84665 MHz 7.77 dém
L J L J [
TEL : 886-3-327-3456 Page Number 1 A5-11 of 28
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.18 dBm) ™M1[1] 13.28 dBm)
- 8 1100 MHZ| - 627.62900 MHZ,
I Occ B 4.485514486 MHz OdtiBw 4.485514486 MHZ
10d oSy [\t v it ) e ) A
o d |
I \ \
| \ 1\
-10 d 7
/ \
/ \
f \
A %y
Ly, =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825,531 MHz 14,18 dam ML £27.629 MHz 13.28 dam
T 1 824.25225 MHz 9.07 dBm Oce Bw 4,485514456 MHz TL L 824.24226 MHz .96 dBm Oce Bw 4.485514486 MHz
T2 1 828.73776 MHz 10.55 dBm T2 1 B2B.72777 MHz 7.44 dam

\ ) J [

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.69 dBm 13.55 dBm)|
837.75900 MHz 08100 MHz
= ve - 4.485514486 MHz @ w 4496 MHz
/" e LA peor vt = 10 d ot WY - .
/ |
0 di 1
} \
-10 d
\
20 d :
S T -
e S P . r
M T :,Ut LA e vl ™
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.759 NMHz 14.59 dam ML 35,081 MHz 13.55 dam
T 1 834.25225 MHz 8.58 dBm Oce Bw 4,485514456 MHz TL L 834.25225 MHz 7.29 dBm Oce Bw 4.495504496 MHz
T2 1 838.73776 MHz 9.12 dam T2 1 838.74775 MHz 7.49 darm

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.28 dBm| mili] 13.27 dBm|
20 847.13900 MHz - 844.99200 MHz
4.465534466 MHz Oce B 4.495504496 MHz
1 i ~ P 12 oy
04 S0 LN Y ; 104 ‘Tl 12
I 1
i |
od 0 ] t
J |
-od -10d
20 d Y Y 20 di /
A O Lafemn o
e W L It A\ pa oy
P P (S L AN e
N o) o L,
-40 -40 df
50 df -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.139 MHz 14.28 dBm ML 544,592 MHz 13.27 dém
T1 1 844.26224 MHz 9.57 dBm oce Bw 4. 465534466 MH2 T1 1 B44.24226 MHZ 7.57 dam oce Bw 4. 495504496 MHZ
T2 1 848.72777 MHz .50 dbm T2 1 846.73776 MHz 7.34 dBm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.62 dBm) 14.97 dBm)
- 827.2420 MHz - 828.9610 MHz
Y, Oce By 9.010989011 MHz, o - £.991008991 MHz|
e s e A e -
o - - e .
10d 104
|
od 0 d !
] {
/ \
-10 df -10 d
7 /
/ /
- 20 d !
/ R . v
i A P gy e
40 df -40 di
50 df 50 d
&nd 60 d
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 827.242 MHz 15.62 dam ML B2E.351 MHZ 14,37 dam
T 1 824.4545 MHz 9.99 dBm Oce Bw 9.010985011 MHz TL L £24.4645 MHz .47 dBm Oce Bw £.991008991 MHz
T2 1 833.4755 MHz 8.91 dam T2 1 833.4755 MHz 8.59 dam

)i ) ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1]
= 9.010080011 MHz @ 9.030969031 MHZ
O P e AT T T O il
10d Foer v 104 5 S
od / \ 0 d /
I T ] T
\
-od + y -10 di
\ ]
s |
X - e -
PR Ay i e e AN AN A R M
a0 54 s
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839,537 MHz 15.95 dam ML B3E.0SE MHz 15.23 dam
T 1 832.0045 MHz 8.62 dBm Oce Bw 9.010985011 MHz TL L £32.0045 MHz 8.60 dBm Oce Bw 9.030969031 MHz
T2 1 8410155 MHz 9.56 dam T2 1 8410355 MHz 9.08 dam

)i ] L.

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.47 dBm| mili] 15.08 dBm|
20 B40.9630 MHz - B44.5790 MHz
- Oce By . 0.030960031 MHz Oce B 8071028971 MHz
B Y A SUR VS PR N P I .Y -
wd & - My 104 s v e, |72
[ / \
od { 0 { 4
/
/ \
BUE! | -10d } i
20 d / / |
21 ~; - -
I o o
S
-40d -40 d -
\
50 df -50 di
60 d -60 db
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 840.953 MHz 16.47 dBm ML 544,579 MHz 15.08 dBm
TL 1 839.4645 MHz 10.53 dém Oce Bw 9.030969031 MHz T1 1 8304645 MHz 9.84 dBm oce Bw 8.971028971 MHZ
T2 1 848.4955 MHz 9.85 dbm T2 1 B45.4356 MHz 7.86 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-13 of 28




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine /' 5
10 dem r\ 10 dém ‘ \]|
ode F \| 0 dem J
-10 derm -10 dBm
SPURIOUS INE_ABS | ;
20 dem )P\ 20 den—y
-30 dBm [ ff\ 30 o,
| ]
-40 dBm i .'I '\ 40 d m\fv
50 dBm . — —-L/—" Mo \'\‘L\J.__
—
I ——
odem 50 derm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -49.12 dém -36.12 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz Eﬁﬁ MAz 19.67 dBm -mml
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59850 MHz -24.56 dém -11.56 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -23.65 dBm -10.65 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,26673 MHz 19.63 dBm -10.37 dB B50.000 MHz B80.000 MHz 100000 kHz 55000500 s —46.56 cbm 3506 b
T
i 1 P
Date: 12.MAR.2020 02:56:03

12.MAR.2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum || Erectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
10 dBm / T 10 d?. - Y
o de l \\ 0 By \
-10 dBm | -10 dpm.
SPURIOUS_LINE_ABS F‘ l \
-20 dBm i \- -20 ¢Bm l
-20 dBm J ) 0 dBm \‘\
-40 dem /”M 40 dem ‘\
50 dem —— Wt i} 50 cBm [ —
| e
g
o o= 50 dem M
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
15.000 MHz 823.000 MHz 100.000 kHz £22,99600 MHz 44,44 dBm -31.44 d8 847.000 MHz 849,000 MHz 100.000 kHz 548,54745 MHz 11.93 dBm -18.07 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99850 MHz -28.43 dBm -15.43 dB 949,000 MHz 850.000 MHz 20,000 kHz 549,00050 MHz -28.34 dBm -15.34 dB
824.000 MHz 826.000 MHz 100.000 kHz §24.91000 MHz 11.57 dém -18.33 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.58442 MHz -42.73 dbm -29.73 dB
S
Y
i [ N [ )
Date MAR. 2020 02:59:23 Date: 12

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit dheck BAES | SPURIGNE CHNEKABS PABS

. . x ABS Li SPURIDUS, INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS PASS o0 chine §
: A
10 dBm (".\ 10 dBm [ \
0 de £ \l 0dem J
-10 dam -10 dBm
-20 dem ‘Lﬁ -20 dBm
-30 dBm { l\ ‘f\ -30 df \
\ J
-40 dem f \‘ 40 dfm-bf '\
50 dam — # rar Bm
T L N
e -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -50.28 dém -37.28 d& 847.000 MHz 849.000 MHz 100.000 kHz 848.77323 MHz 18.45 dBm -11.55 d&

823.000 MHz 524.000 MHz 20.000 kHz 823.99550 MHz -24.71 dBm -11.71 dB 949,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz 25,47 dBm -12.47 dB

824.000 MHz 826,000 MHz 100.000 kHz £24.24276 MHz 18.95 dém -11.05 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -50.08 dBm -37.08 dB

T
] j >
2.MAR.2020 02:57:43

03:11:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dBm /_ 2. \ 10 dBrf‘ _\
ode ! 5\ 0 dBerf 1
|
-10 dBm t - -10 dBm
SPURIOUS_LINE_ABS ’ \ ‘
-20 dém J IL 20 dem J
-30 dém J W dem
_40 dem o 40 dem
e
A/ -
-50 dem: o l‘l— -50 dem: =
o 1‘1\“\
[
i -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit

815.000 MHz 823.000 MHz 100.000 kHz 822.96404 MHz -44.12 dBm -31.12 d& 847.000 MHz 549,000 MHz 100.000 kHz 847,96404 MHz 10.40 dBm -19.60 dB

823.000 MHz 824,000 MHz 20.000 kHz 82399750 MHz -30.22 dBm -17.22 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -29.87 dBm -16.37 dB

824.000 MHz 826.000 MHz 100.000 kHz 82465435 MHz 10.77 dém -19.23 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -42.79 dbm -29.79 db

Y
) i )
Date: 12.MAR.2020 03:01:02

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . x ABS Li SPURIOUS, NE_ABS. PAES
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine s
N\ [
10 dBm J ‘l 10dBm [ |
0 da | H 0 dem : l
-10 dam -10 dBm ‘I
SFURIOUS. LTNE ABS \ H
-20 derm 20 dem /
-30 dam / \ Iﬂ\ 30 dem ‘nt\ L i
-40 dBm VM 1 ’r\ -4& dBm kﬂ,‘{ 1
50 dBm — A f/ L"""""“/ 50 T H‘ I
i — A4 v m‘
I —
e 60 dém
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,98801 MHz -46.34 dBm -33.34 d8 846.000 MHz §49.000 MHz 100.000 kHz 848.73477 MHZ 19.94 dBm -10.06 d&
523.000 MHz 824,000 MHz 30.000 kHz 823,99750 MHz -22.36 dBm -5.36 dB 540,000 MHz 850,000 MHz 30,000 kHz 243 00050 MHe 2140 dom —8.40 db
824.000 MHz B27.000 MHz 100.000 kHz 824.23826 MHz 20.15 dBm -9.85 di 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -46.68 dBm -33.68 dB
Y
i J1 "
2.MAR.2020 Date 04:10:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKARS PAES
s 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P, 20 dbime 5
10dem o 10 dBm,
]F ¢ iy iy
0 dB ; dBm; T
|
-10 dBm } -10 dBm. -
SPURIOUS_LINE_ABS / l
20 dBm l -20 dBm l
-30 dBm -30 dBm
x’“’ﬁl,.«w-"{ W"‘“\
40 dBm = 40 dem =
i -
s
-50 dem
T R
BN Iy | M__
-60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,96404 MHz -31.93 dém -18.93 de 846.000 MHz 849.000 MHz 100.000 kHz 846,97552 MHz 8.53 dBm -21.47 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99850 MHz -28.68 dBm -15.68 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00250 MHz -28.39 dBm -15.30 dB
824.000 MHz 827.000 MHz 100.000 kHz 826.05445 MHz £.71 dBm -21.29 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,03497 MHz -31.80 dBm -18.80 dB
Y
) i )
Date:r 12.MAR.2020 04:03:10 12 a4z
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012248B

LTE Band 5/3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIOUS, NE_ABS. PAS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine J 5
10 dem .[‘\‘ 10dBm {f [
0 da i I\ 0 dem ] !
-10 dam -10 dBm +
SFURIOUS. LTNE ABS | }
20 dem - 20 dem !
-30 dém J W fﬂ\ Iﬂ\ dBm nL\ ;J \
40 derm J ':ww k I{J 40 cem w'i‘,,
50 dBm R S———. 50\t \‘
— “"J -
Sl -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,98801 MHz -49.12 dém -36.12 d& 846.000 MHz §49.000 MHz 100.000 kHz §48.81568 MHZ 1617 dBm -11.83 d&
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz -22.65 dbm -9.85 db 849.000 MHz 850,000 MHz 30,000 kHz £49,00150 MHz -22.71 dBm -9.71 dB
£24.000 MHz 527000 Mtz 100.000 kHz S24.21429 Mz 18.59 dBm -11.41 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -48.06 dBm -35.06 dB
Y
) i )
2.MAR.2020 04:01:30 Date 04:12:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo

Spectru Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKARS PAES

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dem 10 dBm:
{W.'WWWM e STRR |
0 dB J \ dBm: .‘
-10 dBm - 1[l-10 dem i
SPURIOUS_LINE_ABS [ ]'
20 dBm l -20 dBm t
-30 dBm * -30 dBm 'L\‘“Nr
40 dam 40 dem M\\
50 dem = -50 dem e
— _,__._--w--""""”f N ..
Lo .
-60 dBm

Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,93207 MHz -32.02 dém -20.02 de 846.000 MHz 849.000 MHz 100.000 kHz 846,32218 MHz 7.33 dBm -22.67 d&

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -30.32 dBm -17.32 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -30.03 dBm -17.03 dB

824.000 MHz 827.000 MHz 100.000 kHz 826.28521 MHz 7.36 dBm ~22.64.dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -32.79 dbm -19.79 dB

Y
) i )
Date: 12.MAR.2020 04:04:50 12 04:15:41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

2.MAR. 2020 D4:

@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS - o0 ckine f‘ S
10 dBm ! 10 dBm (
0 de j \i 0dem J \
_10 dem | -10 dem ]
-20 dem ,l -20 dem ; : .[
-30 dBm A ()' dBm il F
! I o\ IR
-40 dBm Wm"\ 1 4Ii dBm: ) FJ Y
_ / el L L) | JLb [N,
50 dem ——— Lt v Ly 50 Sy —— -
N B
Gei .
i 60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz |||['start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
15.000 MHz 823,000 MHz 100.000 kHz 822,20430 MHz -47.31 dBm ~34.31 d8 544.000 MHz 849.000 MHz 100.000 kHz 848.69780 MHz 19.42 dBm -10.58 de
823.000 MHz 524.000 MHz 50.000 kHz 823.99451 MHz -23.31 dBm -10.31 dB 349,000 MH= 850.000 MHz '50.000 kHz 849.00150 MHz -22.57 dBm ~9.57 dp
824.000 MHz 529,000 MHz 100.000 kHz 82432717 MHz 19.62 dEm -10.18 dB 850.000 MHz 860.000 MHz 100.000 kHz 85087413 MHz -48.73 dBm -35.73 dB
T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem 10 dBm:
FMMNWWN\ s e
0ds i dem
10 dem , ‘I 10 dem
SPURIOUS_LINE_ABS J \ \
-20 dem f } F20 dBm t
-30 dBm -30 dem }
e R
-40 dem 40 dem
P
-50 dBm—=———— — -50 dBm \
™\

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -32,93 dém -19.93 de '844.000 MHz 849.000 MHz 100.000 kHz 846,40509 MHz E.85 dBm -24.15 d&

823.000 MHz 524.000 MHz 50.000 kHz 823.99750 MHz -29.27 dBm -16.27 dB 49,000 MHz 850.000 MHz 50,000 kHz 340,00250 MHz -29.62 dBm -16.62 dB

824.000 MHz 829.000 MHz 100.000 kHz 826.77972 MHz 5.06 dBm -24.04 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -32.75 dbm -19.75 dB

T
) i )
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG012248B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 2 5
ﬂ\ {
10 dBm f \ 10 dBm {
0de l \ 0 dem {‘ L
-10 dBm | -10 dBm i
SPURIOUS_LINE_&BS J 1 ! \
-20 dem } T 20 dBm {
-30 dem i ”\ 91 dBm ‘n Jn
, by ] LU L/
40 dBm ‘U T }4 dBm: T r
50 dém = _,} e ‘W% MM—L s 5°Jgﬁn~h ,,,J s ol \‘w
e =7
s L2 -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| 'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 820,00659 MHz -50.20 dém -37.20 d& S44 500 MZ | 845.000 W2 100.000 kHz 56,6858 1Tz 16.92 dBm -uwl
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59550 MHz -24.24 dbm -11.24.d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00250 MHz -23.85 dBm -10.85 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.34216 MHz 18.11 dBm -11.89 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -45.98 dBm -36.98 dB
Y
I 1 P
2.MAR.2020 04:30:57 Date 04:41:49

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine 5
10 dem 10 dBm:
B e S U TR, F e i e ]
0 dBi ‘Fw i dBm:
10 dBm J ‘I 10 dem
SPURIOUS_LINE_ABS f \
20 dBm }f 1| 20 cem L
-20 dBm ¥ -30 dBm ‘\.__b:—h
40 dBm e 40 dBm
-50 dam ———— -50 dem
60 dam 50 dem .
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz B822,76424 MHz -34.02 dém -21.09 de '844.000 MHz 849.000 MHz 100.000 kHz 846,16533 MHz 4.91 dBm -25.09 d&
823.000 MHz 524.000 MHz 50.000 kHz 823.99550 MHz -30.57 dBm -17.57 dB 49,000 MHz 850,000 MHz 50,000 kHz 549,00150 MHz -31.33 dbm -19.33 dB
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515.000 MAz | 823.000 MHZ 100,000 kHz 522,08801 MRz -36.24 dBm -23.24 05 §39.000 MHz | 849,000 MMz 100,000 Kiz 343 53047 Mz T _Zﬁml
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Conducted Spurious Emission

LTE Band 5/ 1.4MHz
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Spectrum ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B803.03473 MHz -58.32 dBm -45,32 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -58.24 dBm -45.24 dB
860,000 MHz 1.000 GHz 100.000 kHz 861.04895 MHz =-57.27 dBm -44,27 dB 860,000 MHz 1,000 GHz 100.000 kHz 947.62238 MHz -57.65 dBm -44.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.60185 GHz -47.24 dBm -34.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99275 GHz -47.56 dBm -34.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -42.95 dBm -29.95 dB 3.000 GHz 7.000 GHz 1.000 MHz £.82990 GHz -43,11 dBm -30.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99500 GHz -47.25 dBm -34.25 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00275 GHz -47.07 dém -34,07 d&
_— _—
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 750.46602 MHz -58.55 dBm -45.55 dB 30.000 MHz 815.000 MHz 100.000 kHz 801.85782 MHz -57.95 dBm -44,95 dB
860,000 MHz 1.000 GHz 100.000 kHz 987.62238 MHz =57.75 dBm -44,75 dB 860,000 MHz 1,000 GHz 100.000 kHz 883.84615 MHz -57.74 dBm -44,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.58935 GHz -47.31 dBm -34.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.55486 GHz -47.44 dBm -34.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96975 GHz -42.93 dBm -29.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42,76 dBm -29.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01175 GHz -47.17 dBm -34.17 db 7.000 GHz 9,000 GHz 1.000 MHz 7.97201 GHz -47.26 dBm -34,26 d&
_— _—
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Spectrum

Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -58.14 dBm -45.14 dB 30.000 MHz 815.000 MHz 100.000 kHz 794.01174 MHz -58.44 dBm -45.44 dB
860,000 MHz 1.000 GHz 100.000 kHz 993.21678 MHz =-57.26 dBm -44,26 dB 860,000 MHz 1,000 GHz 100.000 kHz 954.89510 MHz -57.73 dBm -44,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89725 GHz -47.13 dBm -34.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.54386 GHz -47.44 dBm -34.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96925 GHz -42.95 dBm -29.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97925 GHz -42,91 dBm -29.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.97901 GHz -47.21 dBm -34.21 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99000 GHz -47,05 dBém -34,05 d&
] ] ( )|
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Lowest Channel / 16QAM

ctrum
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 782.63493 MHz -58.35 dBm -45,35 dB 30.000 MHz 815.000 MHz 100.000 kHz 780.28111 MHz -58.42 dBm -45.,42 dB
860,000 MHz 1.000 GHz 100.000 kHz 8B86.08392 MHz -57.54 dBm -44,54 dB 860,000 MHz 1,000 GHz 100.000 kHz 924 54545 MHz -57.64 dBm -44,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -47.31 dBm -34.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.62434 GHz -47.13 dBm -34.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -42,81 dBm -29.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -42,98 dBm -29,98 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.01125 GHz -47.18 dBm -34.18 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00375 GHz -47.12 dBm -34,12 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B807.74238 MHz -58.45 dBm -45.45 dB 30.000 MHz 815.000 MHz 100.000 kHz 794.40405 MHz -58.40 dBm -45,40 dB
860,000 MHz 1.000 GHz 100.000 kHz 894.19580 MHz =-57.43 dBm -44,43 dB 860,000 MHz 1,000 GHz 100.000 kHz 925.80420 MHz -57.62 dBm -44.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -47.14 dBm -34.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.59235 GHz -47.50 dBm -34.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -42.75 dBm -29.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90326 GHz -42,84 dBm -29.84 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.92900 GHz -47.11 dBm -34.11 db 7.000 GHz 9,000 GHz 1.000 MHz 7.96001 GHz -47,09 dBém -34,09 d&
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 759.09670 MHz -58.45 dBm -45.45 dB 30.000 MHz 815.000 MHz 100.000 kHz 622.18266 MHz -58.58 dBém -45,58 dB
860,000 MHz 1.000 GHz 100.000 kHz 946.36364 MHz =-57.72 dBm -44,72 dB 860,000 MHz 1,000 GHz 100.000 kHz 8B4.82517 MHz -57.66 dBm -44,66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -47.14 dBm -34.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98825 GHz -47.32 dBm -34.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -42.90 dBm -29.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42,79 dBm -29.79 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00925 GHz -47.15 dBm -34.15 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.08200 GHz -47.17 dBém -34,17 d&
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